P3FY-2150-01

PRIMERGY

PRIMERGY F200 000000000000
(PG-R1CK®)

PRIMERGY F200 Rack Conversion Kit%
(PG-R1CK®6)

USER GUIDE

o
[N

O
FUJITSU



g

m Jggoo

OUOOO0OPRIMERGY F2000000000D00O0OOOPGRICKEDODOOODODOO

gboobooooooooboobobob

booooooboobobobobooobooooboboboboooboooo
gbooboooooooboboboboobooooobooon

gbooooooboobobobobooobooobobobobobooboooboon
oono

gbooooooboobobobobooobooobobobobobooboooboon
gooooon

20020 30




m JO0O000go

oooooooooooooboo200b0000o0obDOo0ooooOooooDboboOooD
gbooooooboobobobobooooobooobooono
U oooooooono
000 0 PG-R3RC10 PG-R3RC20 PG-R4RC10 PG-R4RC20
0 ooooono
0 00 0 GP5-R1IRC60 GP5-R1RC70 GP5-R2RC30 GP5-R2RC40

[D0DO0DO00O0D0O0] [CoOoDOoO]
/>
T T]
¢ b @'
\

]
4 -

gdoooOoOoOoOoOoOoOoOoOoOOOOOUObOUObOOOOO
All Rights Reserved,Copyright© 0 0 0 0O O O 0O 2002




oottt

gbooboooooboobobobobobobooobobobobooooooon
gbooooooobaob
gboboooooobooboboboboooboooobobobobobooboooboon
gboboooooobooboboboboooboooobobobobobooboooboon
gbooooooboobobobobooobooobobobobobooboooboon
gbooooooooobobo

oobooooboooooooooooOooooOooboOoooboooon
ADD ooooooooooooooooooooooono

oobooboooooooooooooOooooOooboOoOooboooon
ADD oobooboooooooooooooOooooOooboOoOooboooon
oooooo

gbooooooboobobobobooobooobobobobobooboooboon
gbooooooobooban

0 uo Apoooooooooooooooo0o0000000000
000D0000000000000000000000000000
0000000000000

O 0oad

®DDDDDDDDDDDDDDDDDDDDDDDDDDDDD
ooooooooooobooooooooooOooobooOooooboooon
oobooooboooooooooood

ooot
.DDDDDDDDDDDDDDDDDDDDDDDDDDDDD

oobooooboooobooooooooooOoooboOoooboooon
ooboooooooooOooooobooooooooooooOooon




m JO0O0o0ogooon

A0 O

AOO

O 0ot

O

gboooobobobobooboooooboooboboo
gboboobooobobooobobooboobooooobooooo
gbooooogno

0o 0o

gbooooobooboboboooboobOoboboooooboon
gboboboooooboobobobobobooooboobo
gbobooooboobobobooooon
gboboooooboobobobobooog

e JOODOODOOOOOODOODODODOOOOOOD
gbobobooobooboboboboboooooon

0 0cC

e JOODOODOOOOOODOODODODOOODOOOD
goooooooboobooooooboooboooooboboooo
gboboboooboobooboboboboooooon
oboboooooDo

e JOODOODOOOOOODOODODODOOODOOOD
gbobooboob

e JOODOODOOOOOODOODODODOOOOOOD
gbobobobooboobobobobobooboooooon
ao

e JOODOODOOOOOODOODODODOOOOOOD
gbobobooobooboobobobobooooon

e JOODODOOOOOODODODODOOOOOOD
gbobobooooboooboobobo
gbobooooogoo




AOO

g ot

N

gbobobobooooboobooboboboboooooon
gbobobdo
gboboboooboobobobobobooooooon
ao
gboboboboboooboobobobobooooooon
gobooooooboboooboobo AcO0bbOooooogo
gobooouoobboooooDoboOooD 4okghonoo
gboboboboooogoogoon




Vi



Juoogdbood

m JOO0pDogoood

gboboooooobooboboboboooboooobobobobobooboooboon
gbooboooooboobobobobooooogoono

OO[Cr] DO0[Ener] D00[ - ]0000
0000000000000000000000000000000000000
000

Oo[Crl] O [F0O00[Shf0 [+ ]0000

m (00000
gbooboooooooboboboboobooooobooon

diskcopy a: a:
Tt

+ 0000000000000 0000DOC00b0ODOO[Space D O0DOOODODO
booooooboboboboooboooboobo1oboboooob

gbooboooooobooboboboboboboooobooboboboooboooon
gbooooooobdo

m (00000

gbooooooobooboboboooooboong

gogoobboooobbobooon
PRIMERGY F2000 0 00000000 O0O0O0OO0O0OO

goooboobooog
PRIMERGY F2000 00000

vboboooooboobobobobooooboobooboboboboooobon
° gbooooood
° gboooooooobo

Vii



viii 0



HREEN

I

OOOOOOD e 1

N I PP 5
100000000 cerrreimeeeeresssissessssssssssssesssssssssssesssssssssseessssoees 7
200000000000 000 cmeeermmmmmmereerssmssssssssssssssssssssesssseees 7
3000000000000 wmmmmeeeeemmmmssssmsssessssssssssssssssssssssesssss 1
A00000000000D0 ceeemmmeeeemssmsessesssssssssesssssissssssess 12
5000000000000 ceermmmmmereemsmsmmsssssessssssssssessssssssssssess 14
6000000000000 wmmmeeeeremmmssssssmsssesssesssssssssssssssseesssssns 15
75000000000000000000000 wmeeeveeeeeessennn 16
800000000 000D cervermrsmmmrremsssssssssessssssssssssssssssssssseesss 20
9000000000000 00D0 wrrmmmmmmeereremeessssssssssssssssesssssn 20
0000000000000 ceeerrmmmmmmmmmmesesssressssssssssssssseessssssssseees 21
0000000000000 cmmmmmmermmmmmmsssssesssssssssssssseee 21
120000000000 000 ceeeeemmmmmmeessensssssssssesssssssssssessseees 22
BOO000000000000 wmmmmeerrmrmmssmssssssssseessssssssseees 27
4000000000000 e 28
15 ChaSSISID T 0 [ weveevvererrssssssseessseseessssssssesssssesssssssssssssssssessssssssssnees 29

PP 31
O 000000 crimevrrrerssmmsesesssssssssssssssssssssssessssssssssssssssssssssssssssseees 31







Joouogd

gboooooooooboboboboooooogoo
gbooooooooobooboboboooboooobooboboboooboooo
gboooooobobobobooooooboboboooooon

oad oad oad oo
goooooooon 1 O
ogopoooooo 2 O
O] O] goooood oo O
01
goood AD*1o oo O
01
0o0ood BO*1O 2 O




oo oo oo | 0o
- 00000 cOo*0o 2 o

To

0

0

0
@ M3 O[O 6 0
: MAOODODODO 4 o
( MAODODDOODOO 4 o

&

M5 00 O*10 8 o
: M6 00 O*10 4 o

2 goooooon




oo oo oo oo
Me DO ODOO O*0O 4 O
gboboboboo*xno 4 O
M5000000 4 O
gbobobobo=*20 8 O

10 00000000b00b000000b000Do
200000000000 0o00b00b0boooo




4

goooooon



Jood

gbooboooooooobooboboboboboooooooooboob0obobo
oooooooon

AD O A

gboooobooboobobobobobooooooooon
gboobooooooboboobobobooobooboooo
gboboboooboobobooboboobobobooon
gbooooooobobobdo

g ocC

gbooooboobooboboobooooboboooooon
gboooooobooboboboboboono

AD O 0

e JOO0OOO0OOOOOODOODODODOOOOOOODOODn
gboooooooooboboboboooboooooboon
obooooooooboobo

e JOO0OOO0OOOOOODOODODODOOOOOOODOOD
gboooooooooboboboboooboooooboon
40kg0000OOOOOOOOOOOOOOOOOO

e JOO0OOO0OOOOOODOODODODLOOOOOOODOODn
gboooooooooboboboboooboooooboon
goog

e JOO0OOO0OOOOOODOODODODOOOOOOODOODn
gbooooooobooboboboboooooogooDo

e JOO0OOOOOOOODOODODODOOOOOOODOODn
gbooooooobooboboboboooooooooDo
ooobooooboooobooooooooobooooo
ooo

e JOOODOODOODOODODODODLOOOOOOODOD
vgbooooooboobobobobooooooboan
vbooooboobooboboboboooboooboooboan
vbooooboobooboboboboooboooboooboan
oono

e JOOOOOOODOODODODODLDOOOOOODOOD
gboobooooooooooobobon




m JO0O000go

1 ocoooooooooooOoo
2 000000000000000O0O0

gbooooboooboboobooobobobobooboooo
ADD gooooooobobooboooboboobobobooooo
gbobooooogo

D00D00000000D000000
O0000000000D0O0O00
O000000000O0D0OO00
D00D00000000D000000
5000000000000000000000000
D00D00000000D0O000
D0000000000000D0000

10 coooooooooOoOoOoOO

11 ooooooooDOO0OO0DOOO0ODOOO0D

12 000000000000 0000000000000000000
oo

1300 20000000000000000000000000
14 oooooooooooooOoOn
15 Chassis DO OOOOOO

O© 0o ~NO O~ W

6

goon



1 googoogad

gbooi100000000 -2900000000000000000
gooobooboboobooboobogoooobooobooobo

gooobgoobobbooboobooobogooooobooobooobo
oo

oooooooboboboboobooboobooboooboobo
goooboobgn

2 goboogobougobooood -
| \]

booooooboobobobobooobooooboboboboooboooo
gbobooooobooboboboboboooooobooban

gboboooobooboboboboooooobobobobooooo

AD O 0

bobooooboobooboooboboobobooboon
bobobooooboboobobooooboobooon
gbooooooobobobooboogn

A WD

1000goooon 7



m J000ggooooobobooooboood

gbobooooobooboboboboooboooobobobobooboooooon
gooooo
oo0oboo0ooooo0oooboooooooooo0oooobooooDOb scs-1b O
gboobooooooboobobobobobooooobooboboboboobooooon
oooooon
[COCOOOOOODODOOO2choO]

[CO00O00O00ooooo] [CO0D0O0O000ooooon]

.. T{{003:CD-ROM/

003:Ip=60000 ollallolcl|lo|c|l8 ch-RoM !
O [mm] O a (] a

002:1D=5000 SUNCARTS oo =5000
001:CD-ROM/ ZURITIRITIT

'DVD-ROM ClHRENIRS G| 001:1D=4000

FDD
006:1D=14 0o

it OooODpbs40000000PG-DTAI02000000
005 :ID=13 DLT80000 0 0 O 0O PG-DL4010 0 0 O O O SCSI-IDO
Oos000000000

Oo04:1D=12
003:1D=2
Ooo2:Ib=1

001:1D=0

[COCOOOCOOOoODOOoOoDOOoODO2ch0O]
[CODDOODOODODOOO] [COoDDoOoDoOoOoODoOoODOOO]

o|(cos:co-Rrom/
8 DVD-ROM

003 1b=6000

O02:1b=5000

ar-Too
al-zoo
alr-ego
al‘voo
ar-sgoo
al-onono

0
T
4
0;
T
4

[}
O
-
@]
o
pe]
o
<

DVD-ROM

FDD

o
=
o
o

=
=3

Ooo06:ID=2 |7 ]

005:1D=1 chl oo

004:1D=0 0O0DDS40 00000 OPG-DTA1020 00000
T T DLT80000 0 0 0 0O PG-DL4010 0 0 O O O SCSI-IDO
0o3:ID=2 |7 ] Oos000000000

002:iD=1 cho

Ooo01:1D=0 |——

goon



m Jggpoog

1l oooooOoODOOOOOOOOOO0OO0OO0000

0000000000000 0000000000O00oo0on
AD D 0o0ooooooon
0000000000000000000000O000O000
0000000000000000000000000000
oooooooo

00000000000 000000D00D0000O0ooon
00000000OoOoO

2 000O00O00O00O00O00000000

20000000000 bbobon 9



3 0000O00000000000000

gboooooooboobobon
gboooooooboobobon

4 QgooOoOODOOOOOOO0OO0OO
gbooooooooobobon
gbooooooooboobobo
gbooooooobobobaonb
oo AdbOoOooooonoo
gboobooBobooooon
AODODO0ODOO0ODOOOOOOODOO
gbooooooooobobon
gbooBOoO0OO0oOoOoOooOOoDOO
gooo

5 DooooooooooooooOO
gbooooooobobabd
gbooooooooboobo
Al OOobOOobOoooooo
gbooooooosmoonO
gbooooooobobaobdo
gbooooooobobaobdo
goooo

10 goon



3 gobgooogoogd

1l oooooOoOoOODOOOOOO0

gobooboooobooooo [D0oO0ooO]
gobodbooboobuoooboo = =
=g o B9

-M‘-

=

=
==
° L]

AD O

Ik |

f 8355%
goeesets Oooooooon

905%6°6%%)|

A

He=

ooobooooooooooboooM3Ooomoooooo
gboooobooboobobobobooobobooobooon

gooo

30boodooooboon 11



3 0000000000000000000000000000000
oooobogooo

gboooooooboobobon
goooo

4 gobgoouogobood

1l oooooOODOODOOOO0O0O00000O000O000000

12 goon



2 00D0OO0O0OO0OO0DOOOOO
gboooooooboobobon
gboooooooboobobon
oooooooon

3 0000O00000000000

gbooooooooobobon
gbooooooobobobaonb
gbooooooobobobaonb
oo

4000000000000 13



5 gobgooogoogd

1l oooooooooOoOOODOOd
gbooooooobooboboo
gboooooooboobd
oooooooosoooooo

gbooooooobobobaob
goooooooboobobo

2 00000OO0O0DOOO0OO0DOOO0OO0O0OO0O00
gbooooooobobobaonb
ooooooooobooo 300
M3IDOOooOooooooooo
oboobooooooobobobo

[D00000o0oo]

14 goon



6 gobgooogoogd

1l 0ooDOoOoODOOOODOO0O0O0O0O0O0DO0000000000000
oogono

2 000O00O00O000D000000000000000000000
gogo

gbooooooooobobon
gooooooo

cUDOUOUOoooonoOon 15



7 stbopoooboooboobuooboboon

gboooosgobobobooboobooooobooboobobobooobooobooono
oo
gbooooooboboboboooboosbooboobobobooobonboono
gbobooooobooboboboboobooooboboboboooboooon
oo
so0b000o00booboboboobooboobosboooooooboobobo
gbooboooooooboobobo

©
EEEEENNOCONE gbobooood

500000000008

CD-ROMO DVD-ROMO O O 0 O B—

16 goon



m JgOgooggo

1l oooooOooDOoOOOOOO0OOO0O00

2 0000000D020000000000000

000000400 M300000 [oooooo]
000000000000000 atatalalals
400 M300000000000O
0O00000000O0O

Q

eOle

oOle
O/
</

oono

Q

eo|Ole

oOle

\Q
-/

3 0000000000000 0O00O00000
gbooooooobobobaonb
oo300M4000D0O0O0ODDO
gbooooooooobobon
oo

rsUdoooobobbodooooooboon 17



m Jggpoog

1l soDOoOOOOO0OO0D0O0O0000000000000000000
oo

2 0000000D0O0000D0000O0000000000000

gbooooooobooboboo e
goooooooooboboo DDDDDDDDD[K]
gooon oooooo :

(0o]

Vs

of

o

0
Cooooooo

3 0000000005000000005000000000000
oo co-rROMOOOO0O S00000000000O000OO0

gbooooooooobobon
gboooooooooboon

000000000005 0000000000000000
0000 pgpoppoooooooo

18 goon



4 DOoOOOO0OO0O0DO00O0O0O0O0O0DO0O0O0DO000O00

5 DooDooDOO0O0s5000000005000000000000
gb co-rROMODODOO0O S0000000000000

gbooboooooocb-rRoM OO0
goosobobooobooon
gbooooooobobobaonb
gbooooooaosoooog
gboooooooooboon
gboooooooobooboobo
cbh-rOMOOOOOSOO000OO
gbooooooooobobon

oo

AD O

oooo

obobooo0o sobobooobobobooobobobooobo
ubobooooobobooboboooboobobboooon
gooooo

obobOoooobobosobooobooboboobooobon
gbooooooobobd

6 000000000000 0000000000000000000

ood

7 CD-ROMOOIDOIOODOOOODOOOOOOOOOOOOOODOOO
8 50000000000000000000O0000DO0O0OOO

rsUdoooobobbodooooooboon 19



8 gobgooogoogd

1l oooooooooOoOOODOOd
gsooooooobobooo -
M“Jooobobooooogonog
gooooooobaonb
oooooooooooosogo
gbooooooooobobob

9 goboobooobgobobogd

1l ooooooooOoOOOOOOOO00

oboobooooooobobobo
ubooooooboooooood i

oogd

20 goon



10 gobgooogoogd

gboobooooom@3pgooooooobobob -1nooooooooo
gbooooooobaonb

AD O

gbooooooboobobobobooobooogoban

oooooooon

gbooooooooobobobobooobooogoobogoo

gboooooobooboboboboooooobogan

11 gobgoouoobgon

oono

godoobOoooooobbbooooobooboooogd
oooooooooboo 300
M3OOODODOOODOOOODO

K ooooooood

otdoooooobood

21




12 gobooogoobogon

gboobooooooobooboboboboboooobooboboboboobooooon
gbobooooobooboboboboobooooboboboboooboooon
oo

m (00000000 OOOObOO

1l ooDoooDOOOODOOOOOOO0DOOO0

2 0000000000000000000
D00000000000000  [goppoo)
000000000000000

oooooaoao Oooooooooor

7

OoOooodooo

m (JO00po0oOoOooooboboooboobbobbbbobbon

1l ooooooOoOOOOOOOOODOOO0
gboooooooboobobobobobo 20b00b00b00b00O00O0000
gboobooooooo 10 4
ooobooooooooooboboooooooobbi10o0oo030g0obo0oon
oooboooooooooooooDn sm

>

o

1

o -/ -
/\/

22 goon



2 0000000000000000000000
oboooo4auoooogon

1l oooooooooooooooooo
gbobooogooo
gb4000000
oboboooooo
gboboil1o000oo
gbobooogooo
gbobooog M5
gbo4000000
good

SESARA R AR R AR SRR RER)

(=)

ol ==l =8 ==l ===l == =l/=M.

2 0000000 MSO00O000000000O000
goooooobooobboooob 200010000000
gbobobooobooboobobobobooboooooon

(ool [oo]

11000

2000

oooooooo]

éﬂ}ﬂb E0000000EDD

12000000000000040 23



m J000ggooooobobooooboood

1 ooooooooooo
0000000000000 0AOBICOOOOOOOOOO M500000
2000000000
00000 ADBOOOOODODDDDO0ONONONONONODONONOOOOOOOO
000000000000
0000000000000 00000000000

ME}DDD

[00O] [0O]

2 00000000000000000000000000000
gboooooooboboboono

o0o0ooooooooooon [oo]
o0o0ooooonoi1o000o00 N
o0ooooooooooOoo Ej
M5000000000000 E
R
§
E
m>
R
g
g
~y
[0o0o0o0o0]

24 goon



3 0000O000000000000000000
oboooo4auoooogon

1 coooooooooo
0000000000000000000000000 4000 60
000000000000 M600000000000000000
0000000000000 M6O0O0O000O000O0OMeOOO0
00000000000 0000M

2 0000000 MSO00O0O00000000O000
goooooobooobboooob 2000 11000b0O0O0
gbobobooobooboobobobobooooooon

ool ool

. M60 O O
dl 110000 Y
Rt fO000000 A\ 600!
N 20000 -1
N y
Y ° /@ 1001
GDDUQ«?/ N s
4a000®) L gttt |
7 [ H 0ooooo
‘ ¥ oooooooo Soooo
MeO O OO

s JO0000gn

1l ooDoooODOOOOOOOO0DOOO0OO0O0O00000

2 000O00O00O00000000

00000000000000000000000
00000000000000000000000 oooooooooo

o i

I
oooooooo
I
ooooooooo

12000000000000040 25



3 000000000000 OOOO0
oboooooo M4000
ooooooo 20000
gbooooooooobo
gooooooobon
obooooooooboobo
gooooooobonb
gboooooooboobd

gboooobooobobooboooboboboboboobooo
ADD gbooboobobooboboobobooboboboboboobooo
god

4 QgooOoOoOOOOOODOO0OOOn
gbooboooooogwMs00
obo0o400000000

26 goon



13 goboooogobooood

000000000000 0000000000000000
AXE]D 0000000000000 000000000000
000000000000000000000000000

1l OoooooOOOODOO0OO0OO0O0O0O0O0O0000000000000
oooobooobooonog

wBUdgoooooobooad 27



14

gobgooogoogd

gbooboooooooboobobobobooooooobooDo

m (00000000 OODOO

oooo 00
sfJ000ooooooouoobboooboooooooooobooo
gooooooooobobobobooooogoobogoo O

m JOgOgooggo
oooo od
gbooboooooooboobobo |
gboooooobobobobobooooooboonbo a
gbooooooboboboooboobobg |
gbooboooooboobobobobooooooobooono |
giooooobooboboobobobobobooobooooboono a
gboooooo

m (00000000
oooo oo
gbobooooobooboboboboboooobooobooban
gbooooooobooboboboooooboobobobooooo

m JOgOoooggo
oooo oo
gioo0o0oooooboooobooboboboboboboooooboono a
goooooo

28 goon



15 ChassisID O OO

gOo0oOOOOOOOOOOOO0OO0O0SaverViewOOOOooooooooooOoOo
gbooooooobobobobooooooobogan

ServerStart CDOO 00000000000 0000000
AD []| cooooooOODODOOO0DO0DOO0O00 Serverview O
sfel3ufululslsiuiuls}ufsluislaiuyala)ufsliuiulsiuialulnls
00000000000000m
0osO0000000000000000000000000
0000000000000000000000000000
0000000D00000000
sfelyulslslupalsiufaluislsiuialsiuialuisfsiuialaiufalu)s
0000000 00000000000000 CServerView
000000000 Serverview O CD-ROM O O O ServerView
0000000000000000000

1l ODDoooODOODOOOO0ODOCD-ROMOOOOODOOO0O
oooobooobooobgooobooo

goooboobooboboboobooboobon

3 000000000 D0O0D00D000000000000000000
ooooboooboobobooboobooboooo

N

D00000000000000000000000000
0000  sgerverStatcOODO00000000000000

O00000000WmMPRIMERGY F20000000000D0O
goooog

4  Menu O OO Server Management ToolD OO 0O OO [Enter] O O 0O O
oooo
posOUdpoobOobOoUoboOoboobobOobobobooboooDobOobo

5 OO0O00O000O0O00OServer Management ToolsOD OO OO OODOO
ooooooooooobobooooobooooobooobooon

A:\>WRTID.BAT F200R.ini [Enter]
gboooooobooboboboooooboong

Normal END

6 0cooOooOooO0O00O000

15 ChassisIDO OO 29



oooo

gbooooooboobobooboboboobooobooo
goooooog

1l ooDOooOODOODOOOODO CD-ROMOO
goboooobooobooboobobooobo
o

2 0000000000000000000000
RN

3 000000000 O00000000000000

gobooooobooobooboobooboobo
gooooooon

4 Menu OO Server Management ToolO OO OO O
[Enter] COOO0DOCOO
postUboooooooobobobooboboooono
gboboobo

5 Doooooooooserver Management Tools
go0o0oo0o0oDOoO0oOoobooboOoooOon
oo0oooooooobooooad

A:\>WRTID.BAT F200F.ini [Enter]
gboboboooooooooooboobobob

Normal END

6 0DODODOO0O0O0O0O0O0

30

goon



N

|
1 googogoo

gboobooooooboobobobobobooooobooboboboboobooooon

gooon

gbooboooooooboboboboboboooobobobobooooooon

gbooooooobooboboon

good

ooobooood

PRIMERGY F200

oooQ LGP LIPG
goooooad
Product Key” — _
gooooad
O000o0o000ooooopPG-R1CKe

NOODODDOOO0O00DOOO00DOOOProductkey OOOODOOOODO

oboooooooboobaobao

goog

31



32

HEN



Introduction

Greeting

Fujitsu would like to thank you for purchasing the PRIMERGY F200 Rack Conversion Kit
(PG-R1CK®).

Thisrack conversion kit enables you to convert your server from a deskside model to arack-
mount model.

This manua explains how to implement the PRIMERGY F200 Rack Conversion Kit.

Please review theinformation outlined in this manual when using the PRIMERGY F200 Rack

Conversion Kit.
March, 2002

This kit only supports the following rack cabinets. Do not attempt to install this kit to any
other rack type.

Rack cabinet types

[0 standard-type rack cabinet
(PG-R3RC1, PG-R3RC2, PG-R4RC1, PG-R4RC2)

[l Slim-type rack cabinet
(GP5-R1RC6, GP5-R1RC7, GP5-R2RC3, GP5-R2RC4)

[Standard-type rack] [Slim-type rack]




All hardware and software names used are trademarks of their respective manufactures.
All Rights Reserved, Copyright© FUJTSU LIMITED 2002




Safety

For your safety and that of others, follow the guidelines provided on the following pages con-

cerning the use of the rack conversion kit and server.

Symbols are used throughout this manual. These are provided to emphasi ze important points

for your safety and that of others. The following are the symbols and their meanings:

&WARNING

A CAUTION

Ignoring the instructions under this symbol when using the
server could be hazardous as well as lethal.

Ignoring the instructions under this symbol when using the
server may lead to injuries as well as damage the server or hard-
ware options.

The following symbols are used to indicate the type of warning or cautions being described.

Electric Shock

Dismantlement

AThe triangle mark emphasizes the urgency of the WARN-
ING and CAUTION contents. Inside the triangle and above it
are details concerning its symbol (e.g. Electrical Shock).

®This mark warns against certain actions (Do Not).

Inside the circle and above it are actions which should be
avoided (e.g. Disassemble).

.The black circle indicates actions that must be taken. The
actions are inside the black circle and above it (e.g. Unplug).




AWARMNG

A CAUTION

Do not

Do not place this system in a humid, dusty, oily, or smoky area.
Do not place this system in an area with poor ventilation nor in
an area close to fire or other sources of heat.

Electric Shock

When installing or removing the server from the rack, turn off the
server, all peripheral devices, the display, and any other
connected devices. Also unplug all power cords. Failure to do so
can lead to electric shock.

Directions

Contact your maintenance engineer to install or remove a server
from the rack cabinet.

Do not

* Do not expose this device to direct sunlight or place near
heating appliances. Do not use the server in an area where
the temperature drops below 10°C, as this could damage the
server. Do not string the connecting cables in a way that they
become trip hazards. This could damage the server and
cause injury.

* Do not use the server in a salty environment.

* Do not obstruct the ventilation slots.This could cause over-
heating and shorten the life of the equipment.

* Do not string the connecting cables in a way that they
become trip hazards. This could both damage the server
and cause injury.

* Do not place the server in areas where strong magnetic
fields are generated, such as near TVs and speakers, as this
could damage the server.

* Leave a space of at least 20cm between the backside of the
device and the wall. Poor ventilation traps the heat which
can lead to fire.

* Move the unit with care. Shut down all power sources and
disconnect all cables and peripherals (e.g. mouse, key-
board, etc.). Also be aware that depending on the hardware
options installed, a rackmount can weight up to 40kg.




Additional information

Key descriptions / operations

Keys are represented throughout this manual in the following manner:
E.g.: [Ctr]] key, [Enter] key, [—] key, etc.

The following indicate the pressing of several keys at once:

E.g.: [Ctrl] + [F3] key, [Shift] + [T] key, etc.

Entering commands
Command entries are displayed in the following way:
diskcopy a: a:
T

The" T indicates to press the [Space] key once.
The commands are not case sensitive.

Expressions and abbreviations

The following are expressions and abbreviations used throughout this manual:

Rack Conversion Kit / this product
Refersto PRIMERGY F200 Rack Conversion Kit.

the server / this server
Refersto PRIMERGY F200.

This server is available in the following models:
- Deskside model
- Rackmount model

point

Points out important information for operating this device.

e

Indicates references found in this manual.




Vi



CONTENTS

|

Ensuring the package..........ccoooeiveiiiiiinecnneee, 1

Conversion Procedure ........cooeeeveeiieeiiieeeneeeannne, 5
1 Pre-WOrk preparations.........c.eeeeeeeeeseesieseeseeseessesseesseeseesesseesssesseessesneens 7
2 Removing the hard disk UNItS...........cccevviieiecieesiccc e 7
3 Removing the left SIde COVEY .........coveeciee e 11
4 ReMOVING the AriVe COVEN ...t 12
5 Removing the fronNt COVEN ..o 14
6 Removing the right SIde COVEX.........ooeiieeereee e 15
7 RePOSITIONING JEVICES. ......coiieiieiieeie ettt 16
8 Reattaching the front COVEY.........cccoeiveceece e 20
9 Attaching the rack front COVEX .........coovririiiieri e 20
10 Resattaching the left SIde COVEr........ccoviiiiieeie e 21
11 Attaching the rail brackets..........ooevvveveieere e 22
12 Converting to arackmount Model ...........ccceevvreneecn v 23
13 Reinstalling the hard disk UNitS .........ccoooeiiiinies e 28
14 Before turning 0N the SEIVEY .........ccceveeve e 29
15 Updating the ChassiS ID ........ccveiiieerieieseee e 30

yaY o]0 1] o o | 33
A.1 Product information SNEEL..........cccuvirirenereeieee e 33

Vii



viii 0



Ensuring the package

Ensure that al of the following items are included in the rack conversion kit. If any items are
missing, inform your Fujitsu sales representative:

Item Name Qty Check
Rack front cover 1 O
Rail bracket 2 O
[Left] [Right] Slide rail 1 pair O
Bracket A (*1) 1 pair O
Bracket B (*1) 2 O




Item Name Qty Check

_ Bracket C (*1) 2 0

o

0

0

0
@ M3 screw 6 O
M4 binding head screw 4 O
( M4 tap tight screw 4 O

=/

M5 screw (*1) 8 0
M6 screw (*1) 4 0

Ensuring the package




Item Name Qty Check
M6 flathead screw (*1) 4 O
Washer (*1) 4 O
M5 Rack nut 4 0
Spring nut (*2) 8 ]

*1) Only for adlim-type rack cabinet.
*2) Only for a standard-type rack cabinet.




Ensuring the package



Conversion procedure

The following is the procedure to convert the server from a deskside model to a rackmount

model.

AWARNING

ACAUTION

Electric Shock

When installing or removing hardware options from the server,
turn off the server, all peripheral devices, the server monitor
module, and any other connected devices. Also unplug all
power cords. Failure to do so can lead to electric shock.

Directions

Contact your maintenance engineer to perform the conver-
sion.

For safety reasons, make sure the server is located on a sta-
ble and level surface when performing the conversion work
as the combined weight can exceed of 40kg.

Also, work in an open space as the rackmount must be laid
horizontally to perform the conversion.

Make sure that the system is operating properly before per-
forming the conversion.

Devices inside the server remain hot after shutdown. Wait for
approximately 10 minutes after shutdown before installing or
removing hardware options from the server.

Static electricity can damage the internal hardware compo-
nents. Wear a wrist grounding strap when working inside the
server.

Do not touch any panel circuitry. Hold the metallic areas or
the green areas of the circuit boards.




Workflow

Perform the work in the order listed below:
1 Pre-work preparations.

2 Remove the hard disk units.

Directions
ACAUTION 0

Before moving the server, remove all hard disk units. Striking or
hitting a hard disk unit can corrupt its data.

Remove the left side cover.
Remove the drive cover.
Remove the front cover.
Remove the right side cover.
Reposition the devices.

Reattach the front cover.

© oo ~NOO O, W

Attach the rack front cover.

10 Reattach the left side cover.
11 Attach the rail brackets.

12 convert to a rackmount model.
13 Reinstall the hard disk units.
14 Before turning on the server.
15 update the Chassis ID.

Conversion procedure



1 Pre-work preparations
]

Complete the server information sheet in Appendix A.
Shutdown the server system if its running.

Turn off the server’s power (and any attached peripherals).

A WNPE

Disconnect all peripherals and unplug all device power cords.

2 Removing the hard disk units
]

After removing the front door, remove al the hard disk units from their 3.5-inch storage bays.
Note that these hard disks must be re-installed after the rack conversion is complete.
This section describes how to remove the hard disk units from their bays.

Directions
ACAUTION
0

Before moving the server, remove all hard disk units. Striking or
hitting a hard disk unit can corrupt its data.

Notes:

Note that when converting the server from a deskside to a rackmount, the bay orientation is
different.

Make sure to write down the bay numbers and SCSI IDs for each hard disk so they can be
replaced to their proper locations.

1 Pre-work preparations 7



[Standard drive cage 1ch( ]
[Deskside model's front]

Bay 3: ID=60 *OJ

Bay 2:ID=50*0

ve)
&
-
23
O 7
- 0
go
£=

FDD
Bay 6 : ID=14
Bay 5 : ID=13
Bay 4 : ID=12
Bay 3: D=2

Bay 2 :ID=1

Bay 1:1D=0

[Rackmount model's front]

oe) [ve] [ve) [ve) [ve) @©

SESENEYERE

= N w S a1 (=2}

SIIO|S||T||O|T

Il 1 Il Il 1 Il

o = N = = N
N w

*00 When the internal DDS4 auto loader (PG-DTA102)
and the internal DLT8000 unit (PG-DL401) are installed,
set the SCSI-ID as "5."

[Basic drive cage conversion kit(] 2ch(] ]

[Deskside model's front]

by
<
w
[s]
2}
[}

*
[}

=50 *]

g
<
N
o
a
O

os)
2
=
(@]
©
23
=

-n

o
g
<
lw)

D
Bay 6:1D=2 |71 ]
Bay 5: D=1 chl
Bay 4:ID=0 |—
Bay3:ID=2 |7 |

Bay 2 : ID=1 ch0

Bay1:ID=0 |——

[Rackmount model's front]

S Bay 3: CD-ROM/
vo||o|lo|®|® DVD-ROM
glle|ele|e|eg||®
| I I Il | Bl | B e Bay 2 0+*0
ZURITIZIRIT
o [ N o ] N Bay 1 0*0
. . . .

ch0 chl

*0 When the internal DDS4 auto loader (PG-DTA102)
and the internal DLT8000 unit (PG-DL401) are installed,
set the SCSI-ID as "5."

Conversion procedure



Removal procedure

1 Turn the drive cover key counterclockwise to unlock the server.

Drive cover key

Be careful not to lose this key.
ACAUTION If you lose the drive cover key, contact your maintenance engi- E

neer immediately.

2 Slide the drive cover upwards.

Drive cover

2 Removing the hard disk units 9



3 Remove the hard disk cover.

Pull the underlying hard disk cover for-
ward to remove.

4 Wear a wrist grounding strap.
Use the grounding strap provided with
the server. The wrist grounding strap
has a side that connects to the server
(A) and aside to tie around the wrist
(B).

Remove the seal (side A) and affix it
to the server.

5 Remove the hard disk units.
Pressing the release button (A) on
the hard disk units, raise the handle
upward to release the lock and pull
out to remove.

10 Conversion procedure



3 Removing the left side cover
]

1 Unlock of the left side cover.
Insert and turn the key counterclockwise to

unlock.

=8 o o
=
GDE
=

=
==

|

[Rear of the server]

B

0696909
88060808
86303030f
9695900

Side cover key

A

He=

Do not lose the screw since it will be used later to reattach this

ACAUTION cover.

11

3 Removing the left side cover



3 Gently slide the left side cover to the rear, then pull off to remove from
the server.
Tilt the top edge outward (as shown in the dia-
gram) to remove the cover.

4 Removing the drive cover
]

1 Slowly lower the drive cover down and return it to its original position.

12 Conversion procedure



2 Open the drive cover.
Pull the drive cover forward while pressing the
upper latches on both sides (see diagram).

3 Remove the drive cover.

After opening the drive cover, pressthelatches
inward on both sides and pull off to remove.

4 Removing the drive cover 13



5 Removing the front cover
]

1 Remove the front cover.
Release the 3 tabs on the left side of the front
cover, then pull the cover off removing the 2
tabs on theright side.

2 Remove the 3 retaining screws (M3) located on the inside of the front
cover and detach the drive cover stopper from the front cover.

[Rear of the front cover]

14 Conversion procedure



6 Removing the right side cover
]

1 Release the upper tab.
Insert aflathead screwdriver in the open-
ing on the left side (thiscover isL-
shaped) and pry open to rel ease the tabs.

2 Slide the L-shaped right side cover backwards while applying downward
pressure on the cover’s top.

6 Removing the right side cover 15



7 Repositioning devices

To convert the server to arackmount model, you must reorient the following 5-inch storage
bay components.

e al 5inchinterna devices

e al blank units

o Operator panel

e CD-ROM (DVD-ROM) drive

For details of 5-inch internal device settings etc., refer to their respective manuals.
See the following diagram to identify their new positions:

© I
5 ° 000 G Operator panel
5-inch storage bay
= CD-ROM (DVD-ROM) drive ~ —

[Before] [After]

16 Conversion procedure



Preparation

1 Turn and place the server upside down.

2 Detach the 2 stabilizer legs from the bottom of the server.

Remove the M3 screws (4 per leg) to

[Bottom of the server]
detach the legs from the server.

®[] Screw holes

Stabilizer legs

Q O

eOle
eo|Ole

Q O

eOle
[ Jl@][ ]

3 Remove the left plate at the base of the server.

Remove the 3 retaining screws (M4) fixing the
plate and slide the plate to the rear to remove.

7 Repositioning devices 17



Removal procedure

1 Disconnect all internal cable connections from the CD-ROM(DVD-ROM)
drive, operator panel and any other 5-inch internal devices.

2 Disconnect the operator panel cables.

Disconnect the operator panel cables - N
from the baseboard. Operator panel
cables
[Front]

3 Remove the operator panel, all 5-inch internal devices and/or blank units
from their bays.
Pull out the operator panel from its bay to remove.
Remove any installed interna devices or blank
units by holding the latches pinched while pull-
ing out the device out of its bay (see diagram).

Latches

Depending on the number of devices installed, there may not be
POINT any blank units.

18 Conversion procedure



4 Remove the intrusion cable.

= 2 O © O

5 Orient the operator panel, CD-ROM(DVD-ROM) drive, all 5-inch internal
devices and/or blank units into their 5-inch bays.
Fully insert the operator panel, CD-
ROM drive, al 5-inch internal devices
(push until click into place). Reinsert
the components in descending order
starting with the operator panel, CD-
ROM drive, al 5-inch internal devices
and/or blank units.

Depending on the number of devices installed, there may not be
POINT any blank units.

When installing these components, be careful not to pinch the
ACAUTION cables between the other components.

6 Reconnect the cable connections of the operator panel cables.
7 Reconnect the CD-ROM drive cable connections.

8 Reconnect all 5-inch internal device cable connections.

7 Repositioning devices 19



8 Reattaching the front cover

I
1 Reattach the front cover in "5 Removing the front cover" (pg 14).

Insert the 2 lower tabs and respective 3

upper tabsin their dots and firmly press

the front cover to secure into place.

Front cover

9 Attaching the rack front cover
I

1 Attach the rack front cover.
Attach the rack front cover into the
grooves from the upper surface of the
server.

20 Conversion procedure



2 Fasten the rack front cover to the front of the server by 4 tap tight screws
(M4).

10 Reattaching the left side cover
]

1 Perform the removal procedure in reverse to reattach the left side cover.
Refer t0"3 Removing the left side cover (11 page)" for details.

o Do not remove the wrist grounding strap until the left side cover
AN\ caumon reattached.

o Before replacing the left side cover, check to see whether any
tools were left inside the server.

10 Reattaching the left side cover 21



11 Attaching the rail brackets

1 Attach the rail brackets on the right and left side of the server.
Fasten each bracket to the side of
the server by the 3 screws (M3).

Rail bracket

[ Rail bracketd

[ Rear view[
M3 screw M3 screw
[T || I | ]

| |
I
Rail brackets

22 Conversion procedure



12 Converting to a rackmount model

Perform the following steps to implement the rack conversion kit and install the server in the

rack:

For details on attaching the slide rails, refer to your rack type instructions.

Placing the server in the rack

1 oOpen the rack cabinet.

Open the front and rear doors of the rack.

2  Place the server in the rack.
You can position the server at various
heightsin therack by aligning the base of
the server to match to any narrow space
(between the rack holes).

Installing the rails (For "standard-type" rack only)

Narrow
space

[Rack support]

OO

Ooooodg
|

1 Attach the spring-nuts provided in this kit to the rack.
Insert the spring-nuts into the rack grooves as shown in steps 1-4. The spring-nut posi-
tions can be adjusted by diding each nut up or down in the rack groove (Step 5).

-

.7

Server baseline

o -
\/

12 Converting to a rackmount model

23



2 Attach the rail assemblies (from step 1) and insert the rack nuts into the

rack holes.

This server requires 4U of rack cabinet space.

1 Attach the rails.

Hang the metal hooks located at the rail ends into the frame holes (see dia-
gram) and fasten with the 8 screws (M5) provided by aligning the brackets

with the spring-nuts in the rack.

2 Attach the rack nuts.

SRR AR R A R R RER)

(=]

Insert the rack nutsin therack’s 2nd and 11th hole positions (counting up from
the bracket base). When inserting the nuts, make sure to use the ones provided
with the kit (M5) as they have special catches to secure their hole positions.

[Front]
5
To 11th slot hole E’ 0
N
5
N
E 3
QN Z
To 2nd slot hole | &y 1665
all [ e
Server bottom é TR
as reference point \g 0 \
© M5 screws

ACAUTION

&) M5 rack nuts

[Rear]

M5 screws

Use the rack nuts (M5) provided with the rack conversion kit and
not the ones provided with the rack.

24

Conversion procedure



Installing the rail (For "slim-type" rack only)

1 Assemble the rail assemblies.
Attach therail brackets (A, B, C) to therail using the screws (M5) provided. Attach
brackets A and B to the inner side of therail and fasten. Attach bracket C to therear rails
and lightly fasten the nuts (see diagram).
. M5 screws
[Left] o [Right]
Bracket C [ 'i Bracket B e} Bracket B

A

N\ M5 screws

2 Fasten the rail assemblies
Extend each rail bracket to alignwith -

the rack width and tighten the screws [Front]
for bracket C to firmly fasten the rear
rail bracketsto the rack. EJE
§
R
y
Q G
8
Y
g
N
~y

[Left of rack cabinet] |§

12 Converting to a rackmount model 25



3 Attach the rail assemblies (from step 1) and insert the rack nuts provided
into the rack holes.
This server requires 4U of cabinet space.

1 Attach the rails.
Fasten the front brackets to the rack with the flathead screws (M6) in the
rack’s 4th and 6th hol e positions (counting up from the bracket base) as shown
in the diagram. Fasten the rear brackets in the same manner except using the
screws provided (M6) and washersinstead of the flathead screws.

2 Attach the rack nuts provided.
Insert the rack nuts in the 2nd and 11th hole positions (counting from the bot-
tom) as shown in the diagram. When inserting the nuts, make sure to use the
ones provided with the kit (M5) as they have special catches to secure their
hole positions.

[Front] [Rear]
M6 screws
To 11th slot hole \
! &) Rack nut 3\ 6th
To 2nd slot hole /%/
PSYAL:
(€ 701
an\@) 1Y |
‘ Server bottom Washers
as reference point
M6 flathead

Screws

Make sure to use the rack nuts (M5) provided with the rack con-
ACAUTION version kit and not the ones from the rack.

Installing to the rack

1 Pull the slide rails toward the front until they click into place.

26 Conversion procedure



2 Mount the server on the rack assembly.
Properly seat the server to the rail assembly (Seethe dia-
gram). 0 Front viewd O

o i

T
Rails

I
Rail brackets

3 Install the server in the rack cabinet.
Fasten the server with the 4 bind-
ing head screws provided (M4).
After fastening, holding the lock
onthedliderail pressed, and slide
the server into the rack cabinet.

M4 binding
head screws

M4 binding
head screws

Be careful not to pinch your fingers or catch any clothing when
ACAUTION sliding the server into the cabinet.

4 Fasten the server to the rack by 4 thumbscrews (M5).

12 Converting to a rackmount model 27



13  Reinstalling the hard disk units

A CAUTION

Be sure to reinstall the hard disk units back to their correct bays
from which they were removed.

1 Reinstall the hard disk units.

With the handle open, insert each hard disk unit into
their respective 3.5-inch storage bays.

2 Close the handle to lock the hard disk into its bay.

28 Conversion procedure



14 Before turning on the server
]

Be sure to confirm the following items before turning on the server:

Hard disk units

Item Check
Are all the hard disks installed? 0
Are they properly installed? 0

Cables
Item Check
Are all cable connections correct? O
Is each cable properly seated? 0
Are all cables connected? 0
Did you disconnect the cables as instructed? 0
Did you reconnect the server’s power cable from "1 Pre-work 0
preparations"?

Expansion cards
Item Check
Are all expansion cards properly seated in their PCI slots? (Some 0
expansion cards may have become loose while performing the
conversion.)

Peripherals
Item Check
Did you reconnect the peripherals disconnected from "1 Pre-work O
preparations"?

14 Before turning on the server 29



15 Updating the Chassis ID

I
After installing the server to the rack, update the chassis ID as follows:
Before rebooting the system from the ServerStart CD or "Hard-
ACAUTION ware Configuration Tool Floppy", first check that the ServerView
"OS Boot Monitoring" function has been disabled (default setting
is "Disabled").
If the system is started with the "OS Boot Monitoring" function
enabled, the server is liable to automatically shutdown and/or
reboot and/or perform other unexpected operations.
If the "OS Boot Monitoring" function is needed, it should be reset
to enabled before resuming normal server operation.
See the "Server View User’s Guide" on ServerView CD-ROM for
more ServerView information.
1 cCheck that no media has been left in the floppy disk drive, CD-ROM,
etc.
2 Turn on the display and any attached peripherals.
3 Insert the "Hardware Configuration Tool Boot Floppy" provided with the
server in the floppy disk drive and turn on the server.
The menu will appear.
A "Hardware Configuration Tool Boot Floppy" may be created
ACAUTION using the ServerStart CD.
For details on how to create, refer to "PRIMERGY F200 Supple-
ment".
4 Select "Server Management Tool" from menu and press [Enter].
After appearing the DOS prompt, remove the "Hardware Configuration Tool Boot
Floppy".
5 Insert the "Server Management Tools" disk provided with the server into
the floppy disk drive and type the following commands:
A:\>WRTID.BAT F200R.ini [Enter]
The following message appears when properly executed.
Normal End
6 Turn off the server.
30 Conversion procedure



POINT

When converting the server from a rackmount model back to a
deskside model, update the chassis ID as follows:

1
2

Check that no media has been left in the floppy disk

drive, CD-ROM, etc.

Turn on the display and any attached peripherals.

Insert the "Hardware Configuration Tool Boot Floppy"
provided with the server in the floppy disk drive and

turn on the server.
The menu will appear.

Select "Server Management Tool" from menu and
press [Enter].

After appearing the DOS prompt, remove the "Hardware Config-

uration Tool Boot Floppy".

Insert the "Server Management Tools" disk provided
with the server into the floppy disk drive and type the

following commands:
A:\>WRTID.BAT F200R.ini [Enter]
The following message appears when properly executed.

Normal END

Turn off the server.

15 Updating the Chassis ID

31




32 Conversion procedure



Appendix

A.1 Product information sheet

Record the following items:
Be careful not to lose this sheet as you must provide this information when you contact your
maintenance engineer.

Server| Name PRIMERGY F200

Product ID LIGP LIPG

Serial number

Product Key” — — —

Rack Model

Product ID of your )
Rack Conversion Kit Type PG-R1CK6

*JRecord the product key if there is a product key label affixed on either side
of the server.

33



34



PRIMERGY F200
godgobobobooddPG-R1CKeN
gooon

Rack Conversion KitD PG-R1CK6[
USER GUIDE

P3FY-2150-01-00

gbobzo0020 30
obooooooooboobo

Issued on March, 2002
Issued by FUJITSU LIMITED

gboboboooooboboboboooooooobobobo

gboboboooooobooboboboooooooboooboobobobob
gbobooooooboobobobooooon

oooooooooo
The contents of this manual may be revised without prior notice.

Fujitsu assumes no liability for damages to third party copyrights or other rights
arising from the use of any information in this manual.

No part of this manual may be reproduced in any form without the prior written per-
mission of Fujitsu.



[e®)
FUJITSU

ooooooooooooooooooooo



	はじめに
	安全上のご注意
	本書の表記について
	目　次
	本製品の梱包物
	操作方法
	1 変換作業前の準備
	2 内蔵ハードディスクの取り外し
	3 左サイドカバーの取り外し
	4 ドライブカバーの取り外し
	5 フロントカバーの取り外し
	6 右サイドカバーの取り外し
	7 5インチドライブとオペレータパネルの入れ替え
	8 フロントカバーの取り付け
	9 ラックフロントカバーの取り付け
	10 左サイドカバーの取り付け
	11 レールブラケットの取り付け
	12 サーバ本体のラックへの搭載
	13 内蔵ハードディスクの取り付け
	14 電源を入れる前の確認事項
	15 Chassis IDの更新

	付録
	1 使用環境シート

	Introduction
	Safety
	Additional information
	CONTENTS
	Ensuring the package
	Conversion procedure
	1 Pre-work preparations
	2 Removing the hard disk units
	3 Removing the left side cover
	4 Removing the drive cover
	5 Removing the front cover
	6 Removing the right side cover
	7 Repositioning devices
	8 Reattaching the front cover
	9 Attaching the rack front cover
	10 Reattaching the left side cover
	11 Attaching the rail brackets
	12 Converting to a rackmount model
	13 Reinstalling the hard disk units
	14 Before turning on the server
	15 Updating the Chassis ID

	Appendix
	A.1 Product information sheet


